

LAB LOCATION: HONG KONG
REPORT NUMBER: 65419-060004

ISSUE DATE: Jun 10, 2019
PAGE: Page 1 of 2

Applicant : WORLD FLEX PUBLIC COMPANY LIMITED
Contact Person : Mr. Asif
Sample Description : Sample rubber thread
Buyer: Various customers
Material Type: Natural latex rubber thread / Rubber sheet
Color: SW
Quantity: 1 kg
Country of Origin: Thailand
Country of Destination: Various
Supplier: WORLD FLEX PUBLIC COMPANY LIMITED
Date of Submission: : Jun 03, 2019
Test Performance Dates: : Jun 03, 2019 – Jun 10, 2019

Photo of Submitted Sample



For and on behalf of
Modern Testing Services (Global) Ltd.



WONG, Chiu Yin Aida
Operation Manager, Analytical Division

This Test Report is used by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced, except in full, without prior written permission of the Company.



Test Report

LAB LOCATION: HONG KONG
REPORT NUMBER: 65419-060004

ISSUE DATE: Jun 10, 2019
PAGE: Page 2 of 2

TEST RESULT SUMMARY	
Test Requested	Results
Screening of 2-Mercaptobenzothiazole (2-MBT) content – Client’s Requirement	PASS

COMPONENT BREAKDOWN LIST:

Test Item	Component Description
A1	White plastic

TEST RESULT:

Screening of 2-Mercaptobenzothiazole (2-MBT) content – Client’s Requirement

Parameter	CAS No.	Unit	Result	Client’s Requirement
			A1	
2-Mercaptobenzothiazole (2-MBT)	149-30-4	mg/kg	<1	5
Conclusion			PASS	-

ND = Not detected (Concentration of Analyte below Client’s Requirement)

Method: Sample was extracted with organic solvent and then analyzed by Gas Chromatograph Mass Spectrometer.

****End of Test Report****

NOTE:

If there is question or concern regarding the above results, please contact Mr. Gordon Chiu via email gchiu@mts-global.com

This test report is governed by the Terms and Conditions, available on request or accessible at <http://www.mts-global.com/en/terms.html>. Attention is especially drawn to the limitations of liability, indemnification and jurisdictional provisions defined therein. This report is issued strictly based on the testing of the samples submitted by you. The test results in this report refer only to the sample(s) actually tested and do not refer or be deemed to refer to any bulk production from which such sample(s) may be said to have been obtained. In the event that MTS was requested to survey and test any bulk production quantity of samples, MTS, in the absence of any contrary written instructions, performed random sampling of bulk production for testing purposes. Variations in the conditions under which samples are stored, transported, etc., may lead to variations in the test results. MTS cannot anticipate and shall not be held responsible for variations in test results that may be due to factors beyond MTS’ control, such as, sample cross-contamination, evaporation of volatile substances due to storage temperature, humidity, etc. This report does not constitute a recommendation, actual or implied, for any specific course of action. Other than the expressed warranties made in the Terms and Conditions of the MTS Test Request Form, MTS makes no warranties or representations either express or implied with respect to this report. In no circumstances whatsoever shall MTS be liable for any consequential, special or incidental damages arising out of, or in connection with, this report.